

AO1  ArcelorMittal Belgium NV ArcelorMittal Gent John Kennedylaan, 51 9042 Gent (België) Tel.: +32 9.347.31.11 Fax: +32 9.347.49.07		AO2 CERTIFICATE TEST REPORT ACCORDING EN10204-2.2 DR EQUIVALENT.		AO3 140768173 P. 02/02		AO9 DISPATCH NOTE DATE 28-07-2014 AO8 ORDER NUMBER DATE 94616 AO7 YOUR ORDER NO DATE 1107042 05-06-2014 CONTRACT NO F04HK0H002 YOUR REFERENCES OUR REFERENCES OBC-IN/DLIN		AO6.1 CUSTOMER OY KONTINO AB HAKINTIE 6-8 - P027 FIN-01301 VANTAA FINLAND 3445176 AO6.2 DESTINATION OY KONTINO AB HAKINTIE 6-8 - P027 FIN-01301 VANTAA FINLAND 344517																																																																																																						
BO1-BO4 COLD REDUCED HOT GALVANISED SHEETS, ANNEALED, SKINPASSED, 1ST CHOICE, (00-03-2009) QUALITY DX51D+Z DOUBLE SIDE ZINC-COATED (GALVANISED), 137,0 GR/M2 / 137,0 GR/M2 E PASSIVATION (ROHS COMPLIANCE)																																																																																																														
<table border="1"> <thead> <tr> <th colspan="7">MECHANICAL PROPERTIES</th> </tr> <tr> <th colspan="7">TENSILE TEST</th> </tr> <tr> <th>BO9 ITEM</th> <th>PACK NR</th> <th>CO4</th> <th>CO2</th> <th>C11</th> <th>C12</th> <th>C13</th> </tr> <tr> <th></th> <th></th> <th></th> <th></th> <th>YIELD R_{p0.2}</th> <th>STRENGTH R_m</th> <th>A %</th> </tr> </thead> <tbody> <tr> <td rowspan="12">O4</td> <td>946160406</td> <td>F</td> <td>D</td> <td>268</td> <td>368</td> <td>38</td> </tr> <tr> <td>946160407</td> <td>F</td> <td>D</td> <td>268</td> <td>368</td> <td>38</td> </tr> <tr> <td></td> <td>F</td> <td>D</td> <td>283</td> <td>371</td> <td>36</td> </tr> <tr> <td>946160408</td> <td>F</td> <td>D</td> <td>283</td> <td>371</td> <td>36</td> </tr> <tr> <td>946160409</td> <td>F</td> <td>D</td> <td>283</td> <td>371</td> <td>36</td> </tr> <tr> <td>946160410</td> <td>F</td> <td>D</td> <td>283</td> <td>371</td> <td>36</td> </tr> <tr> <td>946160411</td> <td>F</td> <td>D</td> <td>283</td> <td>371</td> <td>36</td> </tr> <tr> <td>946160412</td> <td>F</td> <td>D</td> <td>283</td> <td>371</td> <td>36</td> </tr> <tr> <td></td> <td></td> <td></td> <td></td> <td></td> <td></td> </tr> <tr> <td></td> <td></td> <td></td> <td></td> <td></td> <td></td> </tr> <tr> <td></td> <td></td> <td></td> <td></td> <td></td> <td></td> </tr> <tr> <td></td> <td></td> <td></td> <td></td> <td></td> <td></td> </tr> </tbody> </table>										MECHANICAL PROPERTIES							TENSILE TEST							BO9 ITEM	PACK NR	CO4	CO2	C11	C12	C13					YIELD R _{p0.2}	STRENGTH R _m	A %	O4	946160406	F	D	268	368	38	946160407	F	D	268	368	38		F	D	283	371	36	946160408	F	D	283	371	36	946160409	F	D	283	371	36	946160410	F	D	283	371	36	946160411	F	D	283	371	36	946160412	F	D	283	371	36																								
MECHANICAL PROPERTIES																																																																																																														
TENSILE TEST																																																																																																														
BO9 ITEM	PACK NR	CO4	CO2	C11	C12	C13																																																																																																								
				YIELD R _{p0.2}	STRENGTH R _m	A %																																																																																																								
O4	946160406	F	D	268	368	38																																																																																																								
	946160407	F	D	268	368	38																																																																																																								
		F	D	283	371	36																																																																																																								
	946160408	F	D	283	371	36																																																																																																								
	946160409	F	D	283	371	36																																																																																																								
	946160410	F	D	283	371	36																																																																																																								
	946160411	F	D	283	371	36																																																																																																								
	946160412	F	D	283	371	36																																																																																																								
REMARKS TENSILE TEST SPECIMEN LC/LO/BO 120/80/20 MM. REFERENCES ZL203 CO4 CONDITION OF THE SPECIMEN V: AGED F: NON-AGED N: NORMALISED CO2 DIRECTION SPECIMEN L: OGR S: 45GR D: 90GR ZL203 Gent 28-07-2014 P. JODOGNE QUALITY DEPARTMENT 06/110																																																																																																														